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テーバー摩擦試験結果 

 

測定条件 ：   試験片     １００φ×３ｔ円板 

     (JIS K-7204)    摩擦輪     ＣＳ１７ 

      試験荷重   １０００ｇ 

               試験回数   １０００回 

 

摩擦量（mg） 
サンプル名 

１回目 ２回目 平均 

備考 

ナチュラル 9.0 8.0 8.5  

PL6200 

PL6200 結晶品 

7.0 

12.0 

7.0 

19.0 

7.0 

15.5 
ｱﾛｲ 

JAF3025 18.0 18.0 18.0 ｱﾗﾐﾄﾞ, ﾃﾌﾛﾝ 

JCN3030 22.0 22.0 22.0 ｶｰﾎﾞﾝﾌｧｲﾊﾞｰ 

AURUM® 

JNF3020 31.0 29.0 30.0 ﾃﾌﾛﾝ 

PEEK   ナチュラル 7.0 8.0 7.5  

PFA    ナチュラル 24.0 23.0 23.5 340J 

LCP    ナチュラル 106.0 172.0 139.0 ｻﾞｲﾀﾞｰ  SRT-500 

 


